United States Municipal Environmental Research  EPA-600/2-78-185a

Environmental Protection Laboratory September 1978
Agency Cincinnati OH 45268

arch and Development

<EPA Short Course
Proceedings
Applications
of Computer Programs
in the Preliminary
Design of Wastewater
Treatment Facilities

Section |
Workshop Lectures

AN\ \

Er 600/2
78=1£5a

4




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U S Environmental
Protection Agency. have been grouped into nine series These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology Elimination of tradihonal grouping was consciously
planned to foster technology transfer and a maximum interface ir reiated fields
[...]
the original input, thickener size, cost and performance are a
reflection of the input data used.

Total Treatment Costs. Results obtained for total treat-
ment costs using the original and revised data are shown in
Figure 6. The results obtained using the original data indicate
that total treatment cost will be reduced by increasing the
value selected for MLSS, that total operating costs are not
affected by the value selected for MLSS; and that capital costs
(as reflected in the value of TAMM) will be reduced by increas-
ing MLSS.

The results obtained using the revised input indicate
trends which are opposite in all respects to those described
above. These results indicate that total treatment costs are
generally increased for increased MLSS values; that total

45



0.30

-
(=2
E
=
é 0.25
= ¢ USING ORIGINAL INPUT
2 \

0.20
w

Wy
2
— USING REVISED INPUT
[7p}
<
Z 010 | |
1600 1800 2000 2200 2400

MLSS (mg/L)}

FIG. 2 WASTE ACTIVATED SLUDGE FLOWRATE VS. MLSS — CASE STUDY I

45
)
E USING REVISED INPUT7
w 4.0
’-—
<
S
S 35 S
@ ®— —— l N
o USING ORIGINAL INPUT
2 30
3 .
P |
[75]
=
=) 2.5
’—
w
0

2.0

1600 1800 2000 2200 2400

MLSS (mg/L)

FIG. 3 RETURN SLUDGE FLOWRATE VS. MLSS — CASE STUDY 1

46



0.25
USING ORIGINAL INPUT
O |
5 020
o
£
- N
s 9 ¢
o 0.5 L | 3
>
USING REVISED INPUT
0.10 1
1600 1800 2000 2200 2400

MLSS (mg/L)

FIG. 4 FLOWRATE OF THICKENER OVERFLOW (Q14) VS. MLSS —
CASE STUDY 1

THICKENER SURFACE AREA
(1,000 sq ft)

45
Y— USING ORIGINAL INPUT
4.0
Y, \N 2
O O ®
3.5
| \ T
USING REVISED INPUT
3.0 | ]
1600 1800 2000 2200 2400

MLSS {mg/L)

FI1G. 5 THICKENER AREA (ATHM) VS, MLSS —
CASE STUDY 1

47



TREATMENT COSTS (¢ /1,000 GAL.)

21.0—

=
L
£ 205 A @
'_
20.0 ——
1600 1800 2000 2200 2400
MLSS (mg/L)
10.5
T
§ 10.0 - 5
g O
9.5 1
1600 1800 2000 2200 2400
MLSS (mg/L)
11.0
g
Z 105
[
10.0 i 1
1600 1800 2000 2200 2400
MLSS (mg/L)

® RESULTS FOR ORIGINAL DATA

¢ RESULTS FOR REVISED DATA

FIG. 6 TOTAL TREATMENT COSTS VS. MLSS — CASE STUDY I

48



operating costs react similarly; and that capital costs are
relatively unaffected.

Two major factors associated with the value selected for
URSS combined to cause the opposing results. These factors
were:

1. Theoperating costs associated with return sludge
pumping are nearly equal using the original input,
using the revised input they increase with increasing
MLSS wvalues.

2. The capital costs for gravity thickening were inversely
related to selected MLSS values using the original
input, using the revised input they are nearly equal.

CONCLUSIONS

A discussion as to the accuracy of the results obtained
using the Exec Program is considered beyond the scope of this
presentation. Metcalf & Eddy has recently started to analyze
the capabilities of the Exec Program and is contemplating a
number of revisions which reflect our experience with process
performance and cost.

It is the author's opinion that the following conclusions
may be drawn from the example problem:

1. That the Exec Program is capable of rapidly performing
the detailed computations necessary to evaluate the
effects of changing design criteria.

2. That a decision to alter the value selected for a par-
ticular design parameter should be checked against its
impact on the values assigned to other input parameters.

3. That the results obtained using the Exec Program should
be checked to assure that they are reasonable and may
be practically achieved. As is the case in using any
computer program, the results obtained are only as good
as the data provided and the individual who must use
them,

RELATED PROBLEMS

Using the basic system and input data described in the
example problem, any number of related problems might be consid-
ered. The following problems would produce results which may
be compared to those obtained as part of the example problem:

1. The effects of correcting thickener sizing and perfor-
mance parameters.

49



2. The effects of changing the value of wastewater tempera-
ture (DEGC = DMAXT (3,N)).

3. The effects of changing the value of the rate constant
used for aeration tank sizing (CAER20 = DMATX (4,N)).

An analagous problem not directly related to the example
problem, but which would produce interesting results would be
varying the expected primary settling tank suspended solids
removal ratio (FRPS = DMATX (1,N)).

50



REFERENCES

l.

Smith, R, and Eilers, R. G.; Executive Digital Computer
Program for Preliminary Design of Wastewater Treatment
Systems - Documentation, U. S. Dept. of the Interior,
FWQa, 1970.

Smith, R. and Eilers, R. G.; Updates to Executive Digital
Computer Program for Preliminary Design of Wastewater
Treatment Systems, USEPA, 1973.

USEPA Technology Transfer; Process Design Manual for
Nitrogen Control, October 1975.

Metcalf & Eddy, Inc,; Wastewater Engineering: Collection,
Treatment, Disposal, McGraw-Hill, 1972,

Smith, R.; Preliminary Design and Simulation of Conventional

Wastewater Renovation Systems Using the Digital Computer,
U. S. Dept. of the Interior, FWQA, 1960.

USEPA Technology Transfer; Process Design Manual for Sludge
Treatment and Disposal, October 1974.

51



CASE II WORKSHOP

USE OF THE EXEC PROGRAM TO COMPARE THE
COST AND PERFORMANCE OF MULTIPLE FLOW SCHEMES

Richard G. Eilers
U. S. Environmental Protection Agency
26 W. St. Clair Street
Cincinnati, Ohio 45268

ABSTRACT

There are many alternative sludge handling methods available
for the treatment and disposal of municipal sewage sludge. The
Exec Program can be used as a tool by the design engineer to
evaluate the cost and performance of alternate sludge handling
schemes in order to determine the most cost-effective system.
Here, the Exec Program is used to simulate four different sludge
handling methods for 1, 10, and 100 mgd plant sizes. The purpose
of this exercise is to determine the most economical design for
each of the plant sizes under consideration.

52



INTRODUCTION

The Exec Program cannot be used for extremely detailed de-
sign purposes, but it can be a valuable preliminary design tool
for the consulting engineer., The performance of many proposed
wastewater treatment systems can be simulated along with pro-
viding cost estimates for building and operating these plants.
The cost d&ata generated by the Exec Program is sufficient for
preliminary design purposes. Construction cost (in dollars),
amortization cost, operation and maintenance cost, and total
treatment cost (all in cents per 1,000 gallons of wastewater
treated) are calculated individually for each unit process, and
a sum total of each of these costs is given for the entire
system, Capital cost is also computed by adding onto construc-
tion expenses the costs of yardwork, land, engineering, adminis-
tration, and interest during construction. All of the cost in-
formation can be updated or backdated with respect to time by
means of cost indices that are supplied as input to the program.
Using the Exec Program, it is possible to optimize a particular
treatment system by varying design parameters and noting the
effect on performance and cost. Cost-effectiveness studies can
be made by comparing alternate treatment systems. Initial
studies along these lines are becoming of increasing importance
because of the soaring costs of plant construction that are now
being experienced.

Several years ago,the Exec Program was used to investigate
the potential economic advantages associated with 261 different
methods for treating and disposing of sewage sludge. This work
is fully described in the article entitled, "Computer Evaluation
of Sludge Handling and Disposal Costs" by Robert Smith and
Richard G. Eilers, which was published in the Proceedings of the
1975 National Conference on Municipal Sludge Management and
Disposal. Sludge production and the costs of constructing and
operating each of the various systems were computed. Each system
was either primary or activated sludge treatment or both followed
by some combination of the following 12 sludge handling
processes--lime stabilization, gravity thickening, air flotation
thickening, single~stage anaerobic digestion, two-stage anaerobic
digestion, aerobic digestion, elutriation, vacuum filtration,
centrifugation, sludge drying beds, multiple hearth incineration,
and land disposal of liquid sludge. The outcome of the study
showed that the cost (in January 1974 dollars per ton of dry
s0lids processed) for treating and disposing of sewage sludge
ranges from about $30 per ton for anaerobic digestion followed
by dewatering on sand drying beds to over $100 per ton when the
sludge is dewatered by vacuum filtration or centrifugation and
then incinerated. Treatment and disposal of sludges produced in
municipal wastewater treatment plants were shown to account for
as much as 60 percent or as little as 20 percent of the total
cost of treatment. Therefore, careful consideration should be
given to selecting the sludge handling method which meets the

53



site-specific constraints at a minimum cost. The Exec Program,
which is capable of examining the cost and performance of a wide
variety of alternative sludge handling schemes, can be used as a
management tool to narrow the range of options when design con-
ditions are known.

The example problem and the assigned problem for this work-
shop will combine to be a greatly simplified application of the
study just described. 1Instead of 261 different methods for
sludge handling, only four will be considered. These four sys-
tems will, however, make use of most of the unit processes that
were used in the large study.

This exercise will examine four different sludge handling
schemes for 1, 10, and 100 mgd size plants. The object of the
study will be to determine the most economical design for the
various plant sizes under consideration. The liquid handling
phase of each of the four designs will be the same and consist
of the following unit processes: raw wastewater pumping (RWP),
preliminary treatment (PREL), primary sedimentation (PRSET), and
chlorination (CHLOR). The sludge handling phase of the four
designs will be as follows: System (1) - gravity thickening
(THICK), lime stabilization (LIME), sludge holding tanks (SHT),
and land disposal of liquid sludge (LANDD); System (2) - gravity
thickening (THICK), anaerocbic digestion (DIG), sludge holding
tanks (SHT), vacuum filtration (VACF), and multiple hearth in-
cineration; System (3) - gravity thickening (THICK), anaerobic
digestion (DIG), sludge holding tanks (SHT), centrifugation
(CENT), and multiple hearth incineration (MHINC); System (4) -
gravity thickening (THICK), anaerobic digestion (DIG), and sand
drying beds (SBEDS). It will also be necessary to use the stream
mixer (MIX) and stream splitter (SPLIT) processes in drawing up
the system configurations.

In solving the problem it will not be necessary to modify or
augment any of the existing subroutines in the Exec Program. The
user will be required to draw up his own system configuration
and prepare all necessary input data to simulate his design on
the Exec Program.

EXAMPLE PROBLEM

In order to give guidance to those participants that are
relatively unfamiliar with computer applications work or the
Exec Program itself, System (1), (2), and (3) will be solved in
detailed by the lecturer. 1In doing this, it will not be neces-
sary to change any input or output requirements, nor will any
program modification be necessary.

Figures 1, 2, and 3 give the process diagrams for Systems

(1), (2), and (3). Arbitrary stream numbers and process numbers
have been assigned as indicated on the diagrams. The influent

54



§¢

CC o CO~~CCOCC
-t

81

0 0
0 sz
0 Z
0 €1
0 01
61 6
11 L
8 s
0 v
0 €
0 z

Zs0 150

(Lt
[

I1d

(T) wo3sks - weabeTp ssadoiad

-t et

NN T CoC

-t
w

1

NI

d0'IHY
danv'l
LHS
AwlT
AJLHL
1171ds
Lisdd
XIn
14dd
damyd

0

(A
(44
91

D et < ON WD O

$83004dd

0

¢l
ot
bi

- NO MO SO
-

TITRE

61 oplﬂﬂmwﬂmp
Ly

b—— () | —

1344

¢l

dMd

T 2anbtg

COoOCOoOCCOCCOCCCOCCOo

4

55



-l

CoOC@TemITEOCHNCOCO
-t i

[}
o
o

(z) we3sis - wexbetTp sso001d ¢ 2anbtd

0 6
(A 0
01 0
0 0
8 0
A 0
S 0
4 0
0 0
t 0
0 0
[ 0
i 0
N A
€l
INTHW——>

0l

0 0 0 0

T4 0 L dOMHD 21

£l 0 A ONIHW b1

61 St A XIK ¥

A 0 X AO¥A L

e 0 ot LHS 97

01 0 6 9Id 9

6 1 8 MXOIHL 8

L 0 s LI1d8 &

g 0 b lisdd ¢

v 61 3 XIn ¥

£ 0 z nadd 1

z 0 I dMg ST

1s0 Zs1 181 ssaooud
2l

6 OL [yys)ee | 49vA
514
G Al 8
b
ADIHL vl
8
4 135¥d
— £
L5 S

56



52

i OO OOMOCOCOCC
-t v

o~

Lt

14
1
61
Z1
(44

NSO~ OC
-t

180

11745

-t

) CCoOCO~-~COOKNOCCOCC
Ll -

o™~
-

AJTIHL

(€) wo3lsis

‘nA

1HS

d01HI
SNLHW
XIn
INHD
LHS
O9Id
AJIHL
LIds
LASdd
XIn
Tddd
dmyd

- wexbeTp ssoo01g

0
A
vi
b
L
91

W v NN OO

§$3J00ud

¢l

€ @2anbtyg

-t o

- ONC MO INFTSRIOONOCOC
-—

P

IN3)

INIHHK

0t

€l

coOCcCoCcocCocococcoocoon

&

57



stream vector, containing the flow and contaminant concentra-
tions that are to be used, is listed in Table 1. The design
variables (DMATX input) for the liquid handling phase of each
system are given in Table 2. These will be the same for each of
the four systems being investigated. Table 3 contains the design
variables that are to be used for the sludge handling phase of
each system. Note that, for simplicity, all excess capacity
factors (ECF) have been set equal to 1.0. Table 4 gives the cost
inputs that are necessary to bring all cost calculations up-to-
date. This will result in all computed cost figures being in
March 1977 dollars, and thereby provide a timely cost comparison
of the four alternative systems, Table 5 lists the punched card
data for Systems (1), (2), and (3) with an influent flow of

1 mgd.

The purpose of this case study is to indicate to the par-
ticipants how they can use the Exec Program to evaluate several
alternate design solutions for a specific treatment goal. This
is the type of problem that frequently confronts the treatment
plant designer, although the problem may take many different
forms and specify different kinds of requirements. Here, the
problem is to determine the lowest cost system, but the same
type of analysis can be used to determine the best performance
system where appropriate. Note that the performance of all four
of these systems under consideration will be the same, because
each one uses the same liquid handling scheme.

ASSIGNED PROBLEM

The participants are to draw up the system configuration of
unit processes along with all connecting streams for System (4).
The process and stream numbers may be arbitrarily assigned. In-
put values for the influent stream characteristics, cost cons-
tants, and process decision variables should be the same as

those used for Systems (1), (2), and (3). Note that values for
the decision variables associated with the sand drying beds
unit process are also given in Table 3. Input data cards to the

program should be prepared based on the system configuration and
the decision variables associated with the unit processes that
are to be used. Once the set of data cards has been prepared

and double checked to eliminate any possible key punching errors,
the program should be run at 1, 10, and 100 mgd flows in order to
generate the desired costs for use in completing the cost com-
parison of the four alternate systems.

After all the test cases have been successfully run on the

Exec Program, the total treatment cost (cents per 1,000 gallons,
March 1977 dollars) of the four systems should be as follows:

58



Table 1

INFLUENT STREAM VECTOR

FORTRAN

Variable Name Parameter Definition Influent Value
SMATX(1,I) I stream number -
SMATX(2,I) Q volume flow, mgd 1., 10., 100.
SMATX(3,1) sSocC solid onganic carbon, mg/l 105.
SMATX(4,TI) SNBC solid nonbiodegradable carbon,

mg/l 30.
SMATX(5,1) SON solid organic nitrogen, mg/l 10.
SMATX(6,I) SOP solid organic phosphorus, mg/l 2.
SMATX(7,1) SFM solid fixed matter, mg/l 30.
SMATX(8,1) SBOD solid 5-day BOD, mg/1 140,
SMATX(9,I) VSS volatile suspended solids, mg/1l 224,
SMATX(10,I) TSS total suspended solids, mg/1 254
SMATX(11,I) DOC dissolved organic carbon, mg/1l 43.
SMATX(12,1I) DNBC dissolved nonbiodegradable